
Group: ECOWIND

Engine: 15LD 350 Ecowind   Drawing: S

POWER UNIT

POS. CODE DESCRIPTION Qty

  1 9346.102 tube gas G10 1

  2 3240.163 nut M  8 2

  3 7565.007 washer diam. 8 2

  4 9730.024 screw M 8 X 16 1

  5 1770.082 bolt M 8 X 1,25 X 28 2

  6 7565.004 washer diam. 6 2

  7 7625.070 washer diam. 6 2

  8 3240.008 nut M 6 2

  9 9790.039 screw M 6 X 12 1

 01 9346.102 tube gas G10 1

 10 2569.721 eXpulsion warm air conveyor 1

 11 7625.256 washer diam. 10,5 1

 12 1780.031 bolt M 10 X 1,5 X 25 1

 13 7625.256 washer diam. 10,5 1

 14 1780.027 bolt M 10 X 1,5 X 60 1

 15 3203.016 nut M 10 1

 16 9346.103 tube gas G8 1

 17 7625.070 washer diam. 6 2

 18 3203.109 nut  M 6 1

 19 1755.021 bolt M 5 X 45 3

 20 771R.00 washer diam. 5,3 3

 21 2942.206 inlet air elbow 1

 22 3630.038 clamp diam. 32-52 1

 23 4501.101 gasket 1

 24 9540.109 eXhaust pipe 1

 25 450R.03 gasket 1

 26 3147.237 airtight plate 1

 27 8545.918 brace 1

 28 3525.130 spacer 1

 29 2440.430 belt 1

 30 1201.103 O ring  G10 1

 31 1157.357 eXternal volt.alternator  24V-50A 1

 32 8615.141 alternator support 1

 33 7625.026 washer diam.12 1

 34 3203.096 nut  M 12 1

 35 1201.102 O ring  G8 1

 36 9730.401 screw M 12 X 120 1

 37 9320.196 air suction tube 1

 38 5065.106 airtight plate 1

 39 3240.165 nut  M 8 2

 40 7565.007 washer diam. 8 2

 41 1770.082 bolt M 8 X 1,25 X 28 2

 42 7625.052 washer 2

 43 9730.186 screw M 4 X 12 2

 44 323R.004 nut M 10 4

 45 7565.011 washer diam.10 4

 46 7626.028 washer 4

 47 1515.008 power unit complete base 1

 48 5997.080 rubberizes 1

 49 3525.129 spacer 4

 50 2521.001 compressor (24V) 1

 51 9730.045 screw M 10 X 30 4

 52 7626.028 washer 4
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 54 9730.045 screw M 10 X 30 3

 55 3240.008 nut M 6 2

 56 7565.004 washer diam. 6 2

 57 7625.070 washer diam. 6 2

 58 3203.019 nut 2

 59 7625.316 washer 2

 60 8825.014 fiXing muffler support 1

 61 7625.070 washer diam. 6 2

 62 5461.067 eXhaust muffler 1

 63 3240.008 nut M 6 2

 64 7565.004 washer diam. 6 2

 65 6927.609 denoising panel 1

 66 3630.038 clamp diam. 32-52 1

 67 3240.008 nut M 6 2

 68 2193.180 control power card 1

 69 5041.270 switch 1

 70 5041.271 switch 1

 71 3630.163 clamp 2

 72 7625.007 washer diam. 6 2

 73 9732.084 screw M 6 X 12 2

 74 3147.238 sheet attack tube aspiration 1

 75 7565.004 washer diam. 6 2

 76 7625.070 washer diam. 6 2

 77 2186.174 cable connection power unit-battery 1

 78 2193.175 wiring assembly 1

 79 4160.016 locking nut 1

 80 4160.017 locking nut 1
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